
Parts Book

Reversible Plate Compactor

CRP30 Series

www.conmec.cn

http://www.conmec.cn


1

 Reversible Plate Compactor Parts List                                            CRP30



ITEM NO. PART NO. QTY DESCRIPTION

1 P03001000 1 Base Plate Cpl.

2 P03002000 1 Vibration Box Cpl.

3 0700018-45 4 Screw, M18x45

4 0970018 4 Washer

5 0930018 4 Spring Washer

6 P03003000 1 Engine Mounted Plate

7 P03004000 4 Adjusting Plate

8 0410012 4 Nut, M12

9 0970012 4 Washer

10 0930012 4 Spring Washer

11 P03005000 1 Frame Cpl.

12 0700012 4 Screw, m12x20

13 0930012 4 Spring Washer

E00178DC 1 Chinese Diesel Engine

E00160FC Chinese Petrol Engine, 5.5HP

E00170RH Robin EX17 Engine

E00160H1 Honda GX160

E00160UT Honda GX160, U type

15 0700010 4 Screw, M10x30

16 0930010 4 Spring Washer

17 0970010 4 Washer

18 P03006000 1 Handle Cpl.

20 P03007000 1 Belt Guard

P03008000-1 1 Engine Pulley, Engine Shaft 25mm

P03008000-2 Engine Pulley, Engine Shaft 19.05mm

P03008000-3 Engine Pulley, Engine Shaft 20mm

22 0700006 4 Screw, M6x15

23 0930006 4 Spring Washer

24 0970006 4 Washer

25 0700008-20 1 Screw, M8x20

26 0930008 1 Spring Washer

27 0970008 1 Washer

28 0700008-20 1 Screw, M8x20

29 P03009000 1 Spring  

30 P03010000 1 Trolley Wheel, Optional

P03011000-1 1 V-belt, Diesel Engine

P03011000-2 1 V-belt, Petrol Engine

14

31

21

2

 Reversible Plate Compactor Parts List                                            CRP30



3

  Reversible Plate Compactor Parts List                                            CRP30



ITEM NO. PART NO. QTY DESCRIPTION

P03001001-1 1 Base Plate

P03001001-2 1 Base Plate for CRP30E Model

33 P03001002 4 Vibration Damper

34 0970012 4 Washer

35 0617012 4 Nut, M12

36 P03001003 2 Extension Plate, Optional

37 0970020 6 Washer, Optional

38 0930020 6 Spring Washer, Optional

39 0578020 6 Screw, M20x45, Optional

32

4

 Reversible Plate Compactor Parts List                                            CRP30



5

  Reversible Plate Compactor Parts List                                            CRP30



ITEM NO. PART NO. QTY DESCRIPTION

40 P03002001 1 Exciter Box

41 P03002002 1 Box Cover

42 0700008-25 9 Screw, M8x25

43 0930008 30 Spring Washer

44 0119008 2 Screw

45 0283006 2 Bearing

46 0987752 1 Oil Seal

47 P03002003 1 Bearing Cover

48 0700008-20 12 Screw, M8x20

49 P03002004 1 Pulley

50 P03002005 1 Washer

51 0109608 1 Key

52 0578308 1 Screw, M8x20

53 P03002006 2 Bearing Cover

54 0276006 2 Bearing  

55 P03002007 1 Pinch Clamp

56 P03002008 1 Screw

57 P03002009 1 Screw

58 0854010 10 Washer

59 0617010 1 Nut, M10

60 0910003 1 Split Pin 

61 P03002010 1 Spindle

62 P03002011 1 Unbalance Weight

63 0894040 2 Retaining Ring

65 P03002013 1 Direction Pin

66 0730008 1 Screw

67 P03002014 1 Spindle

68 P03002015 1 Direction Housing

69 P03002016 1 Rotary Cover

70 P03002017 1 Washer

71 0930005 4 Spring Washer

72 0700005 4 Screw, M5x15

73 P03002018 1 Spindle

74 P03002019 1 Base Cover

6

  Reversible Plate Compactor Parts List                                            CRP30



7

  Reversible Plate Compactor Parts List                                            CRP30



ITEM NO. PART NO. QTY DESCRIPTION

75 0345226 1 O ring

76 0578308 2 Screw, M8x25

77 P03002020 1 Board Cover

78 P03002021 1 Gasket Cover

79 0700006 3 Screw, M6x18

80 0930006 3 Spring Washer

81 0700008-30 4 Screw, M8x30

82 0578614 1 Screw, m14x1.5

83 P03002022 1 Spring Washer

84 0894042 3 Retaining Ring

85 P03002023 3 Cover Gasket

86 P03002024 1 Gear

87 0109612 1 Key

88 P03002025 1 Space

89 P03002026 1 Pulley Shaft

90 0109612 1 Key

91 P03002027 1 Unbalance Weight

92 0578208 4 Screw, M8x15

93 P03002028 1 Belt Guard

94 0276008 2 Bearing

95 P03002012-1 2 Clutch Body

96 P03002012-2 1 Gear

97 P03002012-3 4 Screw

98 0617008 4 Nut, M8

99 0910002 4 Split Pin

149 P03002029 1 Oil Seal

150 P03002030 1 Space

151 P03002031 1 Oil Seal Gasket

152 P03002032 1 Oil Seal Gasket

8

 Reversible Plate Compactor Parts List                                            CRP30



9

 Reversible Plate Compactor Parts List                                            CRP30



ITEM NO. PART NO. QTY DESCRIPTION

105 0578012-70 2 Screw, M12x70

106 0950012 2 Washer

107 P03006010 2 Collar

108 P03006012 2 Nylon Collar

109 P03006400 2 Vibration Damper

110 0578008-30 4 Screw, M8x30

111 0950008 4 Washer

112 P03006200 1 Vibration Damper

116 0617320 2 Screw, M20x1.5

117 P03006004 1 Pin 

118 P03006005 1 Spring

119 P03006007 1 Screw Rod

120 P03006009 1 Pulling Handle

121 0701006-40 3 Screw, M6x40

122 0859006 3 Spring Washer

123 P03006006-3 1 Travel Lever

124 0701008-30 2 Screw, M8x30

125 0950008 2 Washer

126 P03006019 1 Throttle Lever

127 0701008-30 2 Screw, M8x30

129 0950008 2 Washer

130 P03006500 1 Handle

131 0701008-20 1 Screw, M8x20

132 0859006 1 Spring Washer

133 P03006601 1 Clip 

134 P03006013 1 Key

143 P03006014 1 Handle

144 P03006015-3 1 Cable

148 P03006017-1 1 Throttle Wire

153 0930008 2 Spring Washer

154 P03006018 2 Nylon Collar

10

  Reversible Plate Compactor Parts List                                            CRP30



www.conmec.cn

CONMEC ENGINEERING CO., LTD
Add: No.88, 2# Industrial Avenue, Anwu Road, Wuqiao County, Fengxian District, Shanghai, China
Tel: 86 (0)21 57407318         Fax: 86 (0)21 57406955          E-mail: sales@conmec.cn

Version: 20140101

http://www.conmec.cn
mailto:sales@conmec.cn

